Descriotion

ctd nnt

[}
L L XTI
¥ N - Y

NN o B s

NN LD L) L
{me T e I e e i

oy
g
T h

My

C

T T
=

e M |

R

Tl ] el )

Lad ad G Gl L (0

XXX TITITI

e ¥ |

LADDER
MALE BRACKET, ON LADDER

FASTEMER KIT: (2) #10-2¢ x 1 1/2" SLOT. FHMS, S.S.

(2) #10 FLAT WASHER, S.S.
(2) #10 LOCK WASHER, S.S.
(2) #10-24 HEX HUT. S.S.
(2) #10-24 CAP HEX MUT, S.S.
FEMALE BRACKET, ON BULKHEAD
FASTEMER KIT: (2) #10 x 1" SLOT. OHSMS, S.S.

LADDER STEP PAD
AFT GALLEY STORAGE SHELF
FASTENER KIT: (5) #10 x 2" SLOT. OHSMS, S.S.
(8) #10 FINISH WASHER, S.S.

(3) #10 x 1 1/4" SLOT. OHSMS, S.S.

(3) #6 x 1" SLOT. DOHSMS, S.S.
SLIDING GLASS
MAIN CABIN HULL- DECK INTERFACE, 90"
FASTENER KIT: (5) #10 x 1" SLOT. OHSMS, S.S.
(5) #10 FINISH WASHER, S.5.
D.C. MAIN PANEL W/FUSES
FASTEMER KIT: (5) #8 x 3/4" PHIL PHSMS, §.S.
| BATTERY SELECTOR SWITCH
FASTENER KIT: (4) #8 x 3/4" PHIL. PHSMS, S.S.
BATTERY ROY W/TIE DOWN STRAP
MARINE BATTERY
BATTERY WIRING FOR TRADITIONAL INTERIOR
BATTERY WIRING FOR DINETTE INTERIOR

1
2
2

i L3 T

B

|

[MTERIOR
gﬁ.‘?gLSOGUE LANDER, STORAGE SHELF

- —

—_— e A ) e -




ref, Part NUmber Me<cription td gnt
] H 43 01 &7 285 AFT GALLEY BULKHEAD, TEAK !
H 43 01 67F FASTENER KIT: (6) #10 x 1 1/2" SLOT. OHSMS, §.S. |
Z H 45 05 01 285 AFT GALLEY W/OVEN, TEAK 1
H 45 05 N3 285 AFT GALLEY W/STOVE, TEAK ]
H 45 n5 (01-03F FASTENER KIT: (E) #10 x 1 1/4" SLOT. OHSMS, S.S. 1
(6) #10 FINISH WASHER, S.S.
(1) #8 x 1" SLOT. OHSMS, S.S.
H 45 05 15 100 ICE BOX PAN, FIBERGLASS 1
H 45 05 15F FASTENER KIT: (22) #10 x 1" SLOT. OHSMS, S.S. 1
3 H 45 05 17 734 SINK 1
H 45 n§ 17F FASTENER KIT: (4) JIFFY CLAMP 1
4 H 45 05 09 285 DRAVER ?
5 H 44 09 0] 245 ¢ BURNER STOVE W/OVEN, CUTTING BOARD, FOR AFT GALLEY ONLY 1
H 44 09 N1F FASTENER KIT: (2) #6 x 1" SLOT. OHSMS, S.S. ]
H 44 N9 N3 519 #4 HOSE CLAMP i
H 44 09 09 245 ALCOHOL FUEL TANK W/FUEL LIME, FUEL GAUGE, AND PUMP, FOR QVEM 1
OPTION, IN LAZARETTE
H 44 09 09F FASTENER KIT: (4) #8 x 3/4" PHIL. PHSMS, §.S. 1
[ Hd46 01 192 285 AFT GALLEY TRIM, 9" !
H 46 01 19F FASTENER KIT: (2) #10 x 1 1/4" SLOT. OHSMS, S.S. '
(2) #10 FINISH WASHER, S.S.
H 46 N1 21 285 AFT GALLEY PANEL
H 46 01 21F FASTENER KIT: (2) #10x 1 1/4" SLOT. OHSMS, S.S.
(2) #10 FINISH WASHER, S.S.
7 H 4% N5 04 285 HINGED ICE BOX LIDS 1
27 PARTS INTERIDR n3
WIJ—' CATALOGUE AFT GALLEY




PARTS
dnlina. :!7' CATALOGUE

FRESH WATER SYSTEM

ref __Part Number i Lescriptian td ont
1 'H 63 N1 01 407 | WATER FILL PLATE ]
|H 683 01 N1F FASTENER KIT: (4) #10 x 3/&" SLOT. OQHSMS, S.<. 1
2 H &3 01 N3 330 1 1/2"™ MPT x 3/4" FPT HEX RUSHIMNG 1
3 H 63 01 N5 330 3/4" MPT x 3/0" BARR ADAPTOR ]
& |H 6301 07 335 3/4" 1.D. x 10'-D" FILL HOSE, CLEAR VINYL 1
5 'H 63 01 N9 519 #8 HOSE CLAMP, S.S. A
[H £3 01 11 295 CABLE TIE DOWN, WHITE PLASTIC 4
H 6301 13 330 | 3/4" BARE x 1/2" MPT ADAPTOR 1
3 H 63 01 15 695 13 U.S. GALLOM WATER TANK “W/CAP 1
7 |HE&301 17 330 1/2" MPT x 1/2" BARB ELBQOW 1
3 | H €3 01 19 330 | 1/2" BARB T 1
9 |H 630121 519 | #6 HOSE CLAMP, S.S. 8
0 |H 63 01 23 N385 | 1/2" 1.D. x 8'-0" GALLEY PUMP HOSE, CLEAR VINYL 1
1 |H 6301 25 723 | FOOT PUMP ]
|H 63 N1 27 100 | FOOT PUMP BASE 1
:H 63 01 27F ; FASTEMER KIT: (1) #10 x 1 1/4" SLOT. DHSMS, S.S. 1
i (1) #10 FINISH WASHER, S.S.
2 |H 6301 29 723 TELESCOPING FAUCET 1
3 lH 63 01 31 035 | 3/4" 1.D. x 42" SINK AND ICE BOX DRAIM HNSE, 1
| | CLEAR VIMYL
4 |H 6301 37 900 | 1/2" x 2" HALF THREADED NIPPLE ?
5 |H 63 0N1 39 330 1/2" FPT T 2
5 [H 63 N1 41 515 1/2" GATE VALVE 2
7 |H 63 01 43 9100 1/2" x 3 1/2" HALF THREADED NIPPLE, BONDED THRU HULL 1
g H 63 01 45 n35 1/2" 1.0, » 10'-0" WASH BASIN PUMP HOSE, CLEAR VINYL 1
o |H 6301 47 723 HAND PUMP FRUCET ]
0 |H 620149 035 | 3/4" 1.n. x 2'-0" WASH BASIN DRAIN HOSE, CLEAR VINYL 1
H 63 01 00 100 | FRESH WATER PLUMBING SYSTEM, COMPLETE 1
PLUMBING a4




ref Part Number

Description std opt
1727 x 3 1/2" HALF THREADED NIPPLE, INTAKE

3/4" 1.D. x 50" MARINE HEAD [MTAKE HOSE

FASTENER KIT: (4) 1/4" x 1" LAG BOLT, S.S.
(4) 174" LOCK WASHERS
1 5/8" [.0. x 50" HEAD TO HOLDING TANK HOSE

f T en 0] 02 900
IN PLACE
2 H 65 01 03 515 |1/2" GATE VALVE
H 65 01 05 296 |1/2" ST. ELBOM

3 H 65 01 07 900 |1/2" x 2" HALF THREADED MIPPLE

4 H 65 01 09 519 | #8 HOSE CLAMP, S.S.

5 H 6501 11 035

6 H 65 N1 01 350 |MARINE HEAD

H 65 01 O1F

7 H 65 01 15 335

8 H 65 01 17 519 | #32 HOSE CLAMP, S.S.

o | HB501 1990 |1 1/2" x 3" HALF THREADED NIPPLE

[H 65 01 21 2906 |1 1/2" FPT 90° ELBOY
10 H 6501 23 296 |1 1/2" CLOSE NIPPLE
11 | H 6501 25 695 |21 U.S. GALLON HOLDING TANK
12 | HB5012729% |1 1/2"FPTT
13 H 65 01 29 335 |1 5/8" 1.D. x 6" RUBBER HOSE
14 H 65 01 31 296 |1 1/2" FPT 90 ELBOW
15 H 65 01 32 515 |1 1/2" GATE VALVE
16 | H 65 01 33 350 | MACERATOR PUMP
| H 65 01 33F FASTENER KIT:

(4) #10-24 x 2" SLOT, FHSMS, S.S.
(4) #10 FLAT WASHER, S.S.

(4) #10 LOCK WASHER, S.S.

(4) #10-24 HEX NUT, S.S.

(4) #10 FINISH WASHER, S.S.

e d Ty el et

R -

PARTS PLUMBING
CATALOGUE

HOLDING TAMK WITH MACERATOR PUMP

45




of  Part Nymhor Necrrintinn std opt
TH 65 01 35 206 | 3/4" TPT x 374" BARB 90° ELBOW | j
| H 65 01 37 035 | 3/4" 1.D. x 10" HOSE | |
H 65 01 39 900 | 3/4" x 2" HALF THREADED NIPPLE ; ]
M 65 01 41 515 3/4" GATE VALVE ' 1

© 65 0] 43 900 | 3/4" x 2 1/2: HALF THREADED MIPPLE, BONDED THRU HULL 1
b 65 01 45 330 | 374" @0° ST. ELCOW ]

| H 65 01 47 330 | 3/4" MPT x 3/4" BARB HOSE CONNECTOR 1
| H 65 01 49 035 3/4" 1.D. x 80" VENT HOSE, CLEAR VINYL TUBING ]
[ H 85 01 51 910 HOLDING TANK VENT 1
| H 65 01 53 335 1 7/8" 1.D. x 85" WIRE REINFORCED PUMP OUT HOSE ]
H 65 01 55 910 DECK PUMP OUT PLATE W/KEY ]
H 65 01 55F FASTENER KIT: (4) #10 x 3/4" SLOT OHSMS, S.S. i

| H 65 01 57 490 | MACERATOR PUMP SWITCH PANEL /25 AMP FUSE ]
| H 65 01 57F FASTENER KIT: (4) #8 x 3/4" PHIL, PHSMS, S.S. 1
H 65 N1 59 007 12'-0" RED #10 MIRE 1
H 65 01 61 097 12'-0" BLACK #10 WIRE ]
H 65 01 00 100 HOLDING TANK 1/ MACERATOR PUMP ASSEMBLY, COMPLETE 1

C _rnlina PLUMBING 6
27 Eﬁ?ng‘GUE HOLDING TANK WITH MACERATOR PUMP




7 4
/’, :1
Fa 4
' ]
-
—
.
/ /‘-‘
M""‘-, @’ -
ref Part Mumber gt std opt
0 D 4131 o 129 4 B B g a3 1
2 | H510106060 | ENGINE MOUNT 4
H 51 01 O6F FASTENER KIT: (2) 3/8" x 2" LAG BOLT 4
(2) 3/8" FLAT WASHER
(2) 3/8" LOCK WASHER
3 | H 510107100 | ENGINE BED 1
4 | Hs1010048 | coupLING 1
H 5101 11 900 | KEY 2
5 | H 510113909 | PROPELLER SHAFT, 1" x 32 1/2", TOBIN BRONZE 1
6 | H 510115160 | STUFFING BOX 1
7 | H510117 335 | STUFFING BOX HOSE 1
8 | H5101 19100 | SHAFT LOG, FIBERGLASS ]
9 |#510121 160 | STRUT ]
10 | H 510123505 | 12 x 7 RIGHT HAND, 2 BLADE PROPELLER ]
11 | H 510127 380 | PROPELLER CASTLE NUT W/COTTER PIN ]
_WATER_INTAKE _
H 5101 35335 | INTAKE HOSE, 5/8" 1.D. x 2'-6", TYPE A ]
H 51 N1 37 519 | #8 HOSE CLAMP, S.S. 2
H 51 0139 330 | 1/2" MPT x 5/8" BARBED COUPLER 1
H 51 01 41 515 | 1/2" GATE VALVE ]
K 51 01 43 285 | SHIM RING ]
H 51 N1 46 357 | WATER INTAKE THRU HULL W/SCREEN ]
H 51 01 46F FASTENER KIT: (4) #6 x 5/8" SLOT. OHSMS, S.S. 1
ENGINES 47
atulina . 27 Ei'IF!IEOGUE UNIVERSAL ATOMIC 4 GAS




ref Part Number Description std oot

__MUFFLER AND EXHAUST ASSEMBLY
] H 51 01 50 100 EXHAUST MANIFOLD W/EXPANDER METAL LATHE 1
2 H 51 01 55 335 5/8" 1.D. x 3'-0", TYPE A, COOLING WATER DISCHARGE HOSE 1
3 |H 51 01 57 519 #8 HOSE CLAMP, S.S. 2
il H 51 01 64 335 EXHAUST HOSE, 1 5/8" 1.D. x 5'-0", WIRE REINFORCED 1
5 H 51 01 65 519 #20 HOSL CLAMP 2
b H 51 01 66 900 THRU HULL W/COLLAR 1
7 |H 51 01 67 010 EXHAUST FLAP 1
H 51 01 67F FASTEMER KIT: (1) #6 x 5/8" SLOT. OHSMS, S.S. 1
(1) #6 FINISH WASHER, S.S.
__ENGINE_CONTROLS
8 H 51 01 88 215 | CONTROL PANEL W/AMP, TEMPERATURE, OIL PRESSURE GAUGE 1
H 51 N1 88F FASTENER KIT: (4) #6-32 x 1" SLOT. PHMS, S.S. 1
(4)  #6 FLAT WASHER, S.S.
(4) #6 LOCK WASHER, S.S.
f4)  #6-32 HEX NUT, S.5.
a H 51 01 89 100 | CONTROL PANEL PAN, FIBERGLASS 1
H 51 01 89F FASTENER KIT: (4) #6-32 x 1" SLOT. PHMS, S.S. 1
(4) #6 FLAT WASHER, S.S.
(4) #6 LOCK WASHER, S.S.
(4) #6-32, HEX NUT. S.S.
19 H 51 01 90 770 | ENGINE CONTROLS W/HANDLES, BRACKET 1
H 51 01 90F FASTENER KIT: (4) 1/4"-20 x 2" SLOT. FHMS, S.S. 1
(4) 1/4" FLAT WASHER, S.S.
(4) 1/4" LOCK WASHER, S.S.
(4} 1/4"-20 HEX NUT, S.S.

ENGINES 18
atulina_ 27 Eﬁ?gEOGUE UNIVERSAL ATOMIC 4 GAS




ref Part Number Descrintion std opt
] H 51 01 @3 100 | CONTROL PANEL COVER, FIBERGLASS 1
H 51 01 ©3F FASTENER KIT: (4) #6 - 32 x 2" SLOT. SHMS, S.S. 1
(4) #6  FLAT WASHER, S.S.
(4) #6 LOCK WASHER, S.S.
(4) #6 = 32 HEX NUT, S.S.
2 H 51 01 95 513 | THROTTLE CABLE 1
3 | H 51 01 96 513 | SHIFT CABLE ]
4 H 51 N1 97 900 | SHIFT CABLE BRACKET, S.S. 1
H 51 01 97F FASTENER KIT: (4) #38 x 1" SLOT, OHSMS, S.S. 1
(4) #RB FLAT WASHER, S.S.
(4) #B8 LOCK WASHER, S.S.
(4) #8-32 HEX NUT, S.S.
c | H 51 01 98 294 | CHOKE CABLE 1
6 | H 51 01 92 507 | WIRE HARNESS 1
H 51 01 103 215| OIL PPESSURE SENDER 1
H 5101 105 215 | TEMPERATURE SEMDER 1
7 | H 51 01 107 513 |CLUTCH CLEVIS 1
ENGINES a0

Ttulina il
27 CATALOGUE

UNIVERSAL ATOMIC 4 GAS




ref Part Number Description td ant
___FUEL TANK AND LINES
1 H 51 01 75 729 FUEL TANK, 15 1I.5. GALLON CAPACITY 1
H 51 01 75F FASTENER KIT: (12) #8 x 3/4" PHIL PHSMS, S.5. 1
H 510176 729 FUEL LEVEL GAUGE 1
H 51 01 7&F FASTENER KIT: (2) #4 x 3/8" PHIL. PHSMS, S.5S. ]
2 H 51 01 77 330 FUEL FILL HOSE, 1 1/2" I.D. x 8'-0", TYPE B 1
3 H 51 01 78 519 #20 HOSE CLAMP, S.S. 4
4 H 51 01 79 QQ&8 FUEL FILL DECK PLATE 1
H 51 01 79F FASTENER KIT: (3) #8 x 3/4" PHIL. PHSMS, S.S. 1
H 51 01 80 097 | GROUND WIRE, #6 GAUGE x 8'-D" 1
5 H 51 01 81 335 FUEL LINE, 3/8" [.D. x 20", TYPE A 1
H 51 01 82 519 | #6 HOSE CLAMP 4
b H 51 01 B3 729 PET COCK 1
7 H 51 01l 84 729 ANTI SIPHON VALVE 1
8 H 51 01 85 025 FUEL VENT HOSE, 5/B" 1.0. x B'-0", TYPE B 1
9 H 51 01 B6 519 #8 HOSE CLAMP, §5.S. 2
10 H 51 01 87 008 FUEL VEMT, S.S. 1
__VENTING
11 H 51 01 69 260 ENGINE COMPARTMENT VENT, S.S.
H 51 01 66 FASTENER KIT: (3) #8B x 3/4" PHIL. PHSMS, S.S.
H 51 01 7n §1¢ #50 HOSE CLAMP, S.S. 2
12 [H 51 01 72 480 VENT HOSE, WIRE REINFORCED, 3" I.D. x 10'-D" Z
13 [H 51 01 73 140 BLOWER W/COLLAR 1
H 51 01 73F FASTENER KIT: (10) #8 x 3/4" PPIL. PHSMS, S.S. 1
H 51 01 nn 100 UMIVERSAL ATOMIC ¢ EMGIME INSTALLATIOM, COMPLETE 1
PARTS FNGINES 50

_afunlina .
27 CATALOGUE

UNIVERSAL ATOMIC 4 GAS




ref Part Number Jecerintion
H 51 03 01 496 | UNIVERSAL 2 CYLINDER U-5411DIESEL ENGINE, 11 HORSE POVWER
H 51 03 05 060 | ENGINE MOUNT
H 51 03 N&F FASTEMER KIT: (2) 3/8" x 2" LAG BOLT
(2) 3/8" FLAT WASHER
(2) 3/8" LOCK WASHER
3 H 51 03 07 100 | ENGINE BED
4 H 51 03 09 496 | COUPLING
H 51 03 11 900 | KEY
5 H 51 03 13 90n | PROPELLER SHAFT ]
6 H 51 03 15 160 | STUFFING BOX 1
7 H 51 03 17 335 | STUFFING BOX HOSE 1
8 H 51 03 19 100 | SHAFT LOG, FIBERGLASS ]
g H 51 03 21 160 | STRUT ]
10 H 51 03 23 505 | PROPELLER, 12 x 11 RIGHT HAND, 2 BLADE 1
11 H 51 03 27 340 | PROPELLER CASTLE MUT W/COTTER PIN 1
__WATER INTAKE _
H 51 03 31 357 | WATER INTAKE THRU HULL W/SCREEN ]
H 51 03 33 28 SHIM RING ]
H 51 03 35 515 | 1/2" GATE VALVE ]
H 51 03 37 280 | 1/2" CLOSE NIPPLE I
H 510339330 |1/2" FPT T ]
H 51 0341 330 | 1/2" MPT x 5/8" BARB COUPLER 1
H 51 03 43330 [ 1/2" MPT x 5/8" BARB ELBOM 1
H 51 03 45 335 | INTAKE HOSE, 5/8" 1.D. x 2'-0", TYPE A ]
H 51 03 47 519 | #8 HOSE CLAMP, S.S.

ENGINES
atatina . 27 gﬁ'?gEOGUE UNIVERSAL DIESEL #5411




ref Part Number Description std oot
] H 51 03 89 496 [ CONTROL PANEL '/GAUGES 1
H 51 03 89F FASTENER KIT: (4) #6-32 x 1" SLOT. PHMS, S.S. ]
(4) #6 FLAT WASHER, S.S.
(4) #6 LOCK WASHER, S.S.
(4) #6-32 HEX NUT, S.S.
2 | H 5103091 770 | ENGINE CONTROLS W/HANDLES, BRACKET 1
H 51 03 9IF FASTENER KIT: (4) 1/4"-20 x 2" SLOT. FHMS, S.S. ]
(4) 1/4" FLAT WASHER, S.S.
(4) 1/4" LOCK WASHER, S.S.
(4) 1/4"-20 HEX NUT, S.S.
3 H 51 03 94 100 | ENGINE CONTROL COVER, FIBERGLASS ]
H 51 03 94F FASTENER KIT: (4) #6-32 x 1" SLOT. PHMS, S.S. ]
(4) #6 FLAT WASHER, §.S.
(4) #6 LOCK WASHER, S.S.
(4) #6-32 HEX NUT, S.S.
H 51 03 95 513 | THROTTLE CABLE ]
6 H 51 03 96 513 | SHIFT CABLE ]
€ | H 510397 513 | CLUTCH CLEVIS 1
7 | H 5103098 215 | WIRE MARNESS 1
8 | H510399 900 | SHIFT CABLE BRACKET 1
H 51 03 99F FASTENER KIT: (4) #8 x 1" SLOT. OHSMS.,SS. 1
(4) #8 LOCK WASHER,SS.
(4) #8 FLAT WASHER, SS.
(4) #8-32 HEX NUT,SS.
ENGINES 52
tulina. 27 Eﬁ'lBﬂTEOGUE UNIVERSAL DIESEL #5411




// /
/ .
- |
J |
|
-~
_"'—n____“_“
‘——_‘_‘_‘_“h—‘-‘-\-‘_
,—"/
ﬁi“ /
“-.} ___,_u-"'ff
) =
; oy
~ @’ ‘{i i
~ h -
ref Part tumber Deccriptign std_ont
___MUFFLER AND EXHAUST ASSEMBLY
1 H 51 03 517 100 EXHAUST MAINIFOLD W/ EXPANDED METAL LATHE 1
2 H 51 03 51 335 5/3" 1.D. x 2'-6", TYPE A, EXHAUST MANIFOLD COOLING WATER
HOSE 1
3 H 51 03 53 519 #8 HOSE CLAMP, 5.5. ?
4 H 51 03 54 335 EXHAUST HOSE, 1 5/8" 1.D. x 5'-6" WIRE REINFORCED 1
g H 51 03 55 519 #20 HOSE CLAMP, S5.S. 6
H 51 03 57 515 1 1/2" CHECK VALVE 1
H 51 03 59 900 1 1/2" x 2" HALF THREADED NIPPLE 2
6 H 51 03 61 900 THRU HULL W/COLLAR 1
7 H 51 03 62 010 EXHAUST FLAP 1
H 51 03 62F FASTENER KIT: (1) #6 x 5/8" SLOT OHSMS, S.S. 1
(1) #6 FINISH WASHER, S.S. 1
EMGINES 53

C axtalina 27 Eﬁ%;{EOGUE UNIVERSAL DIESEL #5411




std opt

ref Part Number Descr1Et10n
__FUEL TANK_AND FUEL LINES
1 |H 51 03 69 729 FUEL TANK, 15 U.S. GALLON CAPACITY 1
H 51 03 69F FASTENER KIT: (12) #8 x 3/4" PHIL PHSMS, S.S. 1
H 51 03 70 729 FI''  LEVEL GAUGE i 1
H 51 03 70F "ASTENER KIT: (2)  #4 x 3/8" PHIL. PHSMS, S.S. 1
2 |H 51 0371 330 FUEL FILL HOSE, 1 1/2" 1.D. x 8'-0", TYPE B 1
3 |H 51 03 72 51¢ #20 HOSE CLAMP, S.S. 4
4 |H 51 03 73 00¢ FUEL FILL DECK PLATE 1
|[H 51 03 73F FASTENER KIT: (3) #8 x 3/4" PHIL. PHSMS, S.S. ]
|H 51 03 75 097 GROUND WIRE, #6 GAUGE x 8'-0" 1
5 |H 51 0376 335 FUEL LINE, 1/4" I.D. x 6'-0", TYPE A 1
H 51 03 77 519 ¥6 HOSE CLAMP, S.S. 6
|H 51 03 79 °00 RETURN T !
6 |H 51 03 81 729 PET COCK 1
7 |H 51 03 83 729 ANT1 SIPHON VALVE 1
8 |H 51 03 84 025 FUEL VENT HOSE, 5/8" I.D. x 8'-0", TYPE B 1
9 |H 51 03 86 5109 58 HOSE CLAMP, S.S. ,
0 !'H 51 03 37 008 FUEL OVERFILL VENT 1
VENTING
1 H 51 03 64 260 | ENGINE COMPARTMENT VENT, S.S. 2
H 51 N3 64F FASTENER KIT: (3) #8 x 3/4" PHIL PHSMS, S.S. 2
H 51 03 65 519 | #50 HOSE CLAMP, S.S. 2
2 H 51 N3 66 48C | YFMT HNSE, WIRE REINFORCED, 3" 1.D. x 10'-0" 2
3 | H 51 03 67 140 | BLOVER V//COLLAR 1
H 51 03 €7F FASTENER KI1T: (10) #8 x 3/4" PHIL. PHSMS, S.S ]
1 H 51 0300 100 | UNIVERSAL DIFSFL# 5411 ENGINE ASSEMBLY, COMPLETE ]
54

E

PARTS ENGINES
CATALOGUE UNIVERSAL DIESEL #5411




Tef Part Nymhor Oascrintian ctd gnt
] H 70 01 01 097 2'-n" y12.3 CONDUCTOR NEOPRENF COATED “IRE 1
2 H 70 Q1 N2 nay 17'-0n" #12, 3 CONDUCTOR NEOPREME COATED WIRE 1
1 | H 70 01 03 097 14'-N" #12, 3 COMDUCTOR NEQOPREME COATED WIRE 1
1 H 70 01 Na aa9n 110 VOLT PECFPTACLE COVER 2
H 70 01 0D4F FASTEMER KIT: (1) #8 x 1" SLOT. FHMS, S.S. z
5 | H 70 01 05 N04 110 VOLT DUPLEX OUTLET A
6 H 70 01 07 49N 110 VYOLT DUPLEX OUTLET JUNCTION BOX 2
7 H 70 N1 na 449n 20 AMP CIRCUIT BREAKEP 1
(H 70 01 Q9F FASTEMER KIT: (2) #8 x 1" SLOT FHMS, S.S. 1
[ H 70 01 11 4490 BARRIER STRIP CONNECTOR, FOR GROUND 1
H 70 21 13 499 BARRIER STRIP JUMPER 1
g | H 70 01 15 O0n4 FEMALE DOCKSIDE CONNECTOR ]
[ H 70 01 15F FASTENER KIT: (4) #10 x 1 1/4" SLOT. QHSMS, S.S. 1
€ |H 700117 004 MALE DOCKSIDE CONNECTOR |
(H 70 01 00 100 110 YOLT DOCKSIDE POWER ASSEMBLY , COMPLETE 1
|
I
[
|
|
|
PARTS ELECTRICAL 58

tutina. 27

CATALOGUE 110 VOLT DOCKSIDE POMER




